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For patients in village clinic, see CHAM.

Consider Photos
1. Initials, date, and time with tape measure.
2. Post-debridement for monitoring.

Yukon-Kuskokwim
HEALTH CORPORATION

Clinical Guideline

Frostbite

Patient identified as having potential frostbite

v

Immediate Emergent
Treatment

v

STABILIZE PATIENT:
Airway, Breathing, Circulation

v

RAPID REWARMING of
affected area using warm
water bath at 98.6-102.2° F

— — —

Assess for and treat hypothermia

Consideration should be given for

v

thrombolytics in the first 24 hours,
consult with ANMC orthopedics

1. LABS:CBC, CMP
2. IV Fluids for hydration and
pain control with IV Morphine

Strongly Consider Hospital Admission,

v

especially with extremity frostbite

v

Wound care referral upon admission

v

DEBRIDEMENT

1. Clear Bulla may be debrided or
aspirated at time of admission or initial
treatment.

2. Leave hemorrhagic blister and bulla
intact as that indicates deeper, more
vascular tissue damage.
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Note: people in crises such as frostbite have lots
of time to think and are open to change. Alcohol,
nicotine, and behavior modification counseling are
very effective during these times.

This guideline is designed for the general use of most patients but may need to be adapted
to meet the special needs of a specific patient as determined by the medical practitioner.
Approved by MSEC unknown date.

If comments about this guideline, please contact Tara_Lathrop@ykhc.org.

TOPICAL TREATMENT:

1. Aloe Cream (Dermaide) Q 6 hours

2. Unless infection is strongly suspected do not
use topical antibiotics

3. If infection is suspected, use bacitracin

4. For exposed skin layers, use adaptic to prevent
adhesion and then use Kerlex fluff roll gently
wrapped around affected area to protect.

5. Soaking with mild bleach bath: 10-15 min BID —
1.5 mL of 6% sodium hypochlorite per gallon of bath

water (60 mL for the 40 gallon tub)

REEERRALS AND CONSULTS:

1. Behavioral Health referral for severe
frostbite or if alcohol is involved.

2. Nutrition consult

3. Tobacco cessation referral
NURSING ORDERS:

1. Elevate area

2. Non weight-bearing — this includes blankets
AVOID ANY PRESSURE

MEDICATION:

1. Pain management

2. Ibuprofen 400 mg QID

3. Protein Supplement, if indicated
4. Vitamin C 500 mg daily

5. Multivitamin one daily

6. Stool softener
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LONG TERM CONSIDERATIONS:

Neurontin for nerve pain — start with 300 mg TID

Grief counseling if loss of body part at appropriate time
Physical Therapy for rehabilitative care

Referrals as needed for surgery (3 months)

DME for supplies.
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